
LuLanPanda International Trade Company
    Website: www.lulanpanda.com
    Email: sales@lulanpanda.com

Whats App:+86 18900712357(messages only)
    As a trusted Chinese manufacturer and sourcing partner, LulanPanda delivers high-quality industrial equipment and components at highly 
competitive prices. With over two decades of expertise in producing cone crushers and spare parts, we have established robust partnerships 
with certified factories across China, ensuring both precision engineering and cost efficiency for global clients.

Core Offerings
    •Cone Crushers & Spare Parts: Specialized manufacturing since 2003, offering OEM-compliant solutions.
    •Extended Product Range: Drill bits, electric lifts, and diverse industrial machinery components.
    •Custom Sourcing: Leverage our nationwide supplier network to procure any Made-in-China product tailored to your specifications.

Why Partner With Us?
    ✓ Quality Assurance: Rigorous ISO-compliant production standards.
    ✓ Cost Advantage: Factory-direct pricing with no intermediaries.
    ✓ End-to-End Service: From product development to logistics support.

Let's Collaborate
    Whether you require standard equipment or customized industrial solutions, our team is committed to optimizing your supply chain. 
Contact us today to discover how we can add value to your operations.

Sandvik CH550 Cone Crusher parts list
Part Number Description Weight Packing
BG00232521 Feed Hopper

BG00232521 Feed hopper As.

452.8155-901 Feed hopper

891.4238-901 Dust seal strip

891.4227-901 WT6000 (FF) 30 mm Inspection door

452.8155-901 Feed hopper As.

452.8154-901 Hopper, Feed Welded

452.7771-901 Inspection door

452.7976-901 Locking device

452.7970-001 Plate, Angle stop and protect

847.0016-00 Washer BRB 17x30 ZP

845.0215-00 Nut, Lock high M16 8 ZP

840.0068-00 Screw M6S M16x50 8.8 ZP

840.0070-00 Screw M6S M16x60 8.8 ZP

891.4227-901 WT6000 (FF)

891.4226-001 WT6000 (FF) 30 mm inspection door

847.0147-00 Washer round 13x24 ZP

845.0030-00 Nut, Lock M12 8 ZP 0.02kg

843.1517-00 Bolt MVBF M12x35 4.6 ZP

891.0401-004 Plug, Rubber ++54x20 mm

452.7771-901 Inspection door feed hopper

452.7725-001 Door feed hopper

452.7951-001 Flange, Tube door feed hopper

452.7950-001 Pin, Dowel door feed hopper

847.0016-00 Washer BRB 17x30 ZP

840.0070-00 Screw M6S M16x60 8.8 ZP

452.7976-901 Locking device door feed hopper

452.7950-001 Pin, Dowel door feed hopper

452.7860-001 Screw M16x75 ISO 4017

847.0016-00 Washer BRB 17x30 ZP

452.7951-00 Flange, Tube door feed hopper

853.0561-00 Pin, Spiral Prym N 4x20

452.8420-901 Cone EC Hardox

452.8415-901 Cone C Hardox

452.8417-901 Cone MC Hardox

452.8422-901 Cone EC Rubber

452.8416-901 Cone C Rubber www.LulanPanda.com

452.8418-901 Cone MC Rubber

452.8420-901 Cone EC Hardox kit

452.7604-901 Liner bracket EC cone

452.8308-901 Liner cone EC Hardox kit

452.7890-901 Liner bracket C cone

452.8311-901 Liner cone C Hardox kit

452.8417-901 Cone MC Hardox kit

452.7888-901 Liner bracket MC cone

452.8312-901 Liner cone MC Hardox kit
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452.8308-901 Liner cone EC Hardox As.

452.7412-001 Liner cone EC

847.0147-00 Washer round 13x24 ZP

845.0030-00 Nut, lock M12 8 ZP 0.02kg

452.7413-001 Liner cone C

847.0147-00 Washer round 13x24 ZP

845.0030-00 Nut, lock M12 8 ZP 0.02kg

452.7402-001 Liner cone MC www.LulanPanda.com

847.0147-00 Washer round 13x24 ZP

845.0030-00 Nut, lock M12 8 ZP www.LulanPanda.com 0.02kg

452.8422-901 Cone EC Rubber kit

452.7604-901 Liner bracket EC cone

891.4234-901 Liner cone EC kit

452.8416-901 Cone C Rubber kit

452.7890-901 Liner bracket C cone

891.4233-901 Liner cone C kit

452.8418-901 Cone MC Rubber kit

452.7888-901 Liner bracket MC cone

891.4237-901 Liner cone MC kit

891.4234-901 Liner cone EC Rubber As.

891.4235-901 Liner cone EC

847.0147-00 Washer round 13x24 ZP

845.0030-00 Lock nut M12 8 ZP 0.02kg

840.0047-00 Screw M6S M12x40 8.8 ZP

891.0401-004 Rubber plug Ø54x20 mm

891.4233-901 Liner cone C Rubber As.

891.4232-901 Liner cone C

847.0147-00 Washer round 13x24 ZP

845.0030-00 Lock nut M12 8 ZP 0.02kg

840.0047-00 Screw M6S M12x40 8.8 ZP

891.0401-004 Rubber plug Ø54x20 mm

891.4237-901 Liner cone MC Rubber As.

891.4236-901 Liner cone MC

847.0147-00 Washer round 13x24 ZP

845.0030-00 Lock nut M12 8 ZP 0.02kg

840.0047-00 Screw M6S M12x40 8.8 ZP

891.0401-004 Rubber plug Ø54x20 mm

452.8412-901 Wear elements upper right

452.7855-901 Attachment upper As. Left

891.4231-901 WT7000 (FR) hopper lining As.

452.7859-901 Attachment upper As. Right

891.4231-901 WT7000 (FR) hopper lining As.

840.0068-00 Screw M6S M16x50 8.8 ZP

847.0376-00 Washer Nordlock M16 17x30.7 fzy

891.4231-901 WT7000 (FR) hopper lining As.

891.4231-001 WT7000 (FR) hopper lining

843.1323-00 Bolt MVBF M12x40 4,6 ZP

891.0462-001 Washer, square

845.0030-00 Nut, lock M12 8 ZP 0.02kg

847.0147-00 Washer round 13x24 ZP

891.0401-004 Rubber plug Ø54x20 mm

BG00212941 Distributor kit (standard)

452.7958-901 Cover and splitter kit (option)

BG00212941 Distributor kit (standard)

BG00214755 Plate, Flanged Left

BG00216301 Plate, Flanged Right

BG00214791 Bracket

BG00214868 Bracket, Attachment Left

BG00215231 Bracket, Attachment Right

442.7267-00 Distributor, Feed Right

442.7267-90 Distributor, Feed Left

840.0071-00 Screw M6S M16x65 8.8 ZP

840.0069-00 Screw M6S M16x55 8.8 ZP

847.0060-00 Washer TBRSB 17x42

845.0215-00 Nut, Lock high M16 8 ZP

840.0075-00 Screw M6S M16x90 8.8 ZP

847.0016-00 Washer BRB 17x30 ZP

847.0376-00 Washer Nordlock M16 17x30.7 fzy

452.7958-901 Cover and splitter kit (option)

452.7959-901 Cover kit

452.7983-901 Splitter kit

452.7959-901 Cover www.LulanPanda.com

452.7961-901 Cover (half)

840.0068-00 Screw M6S M16x50 8.8 ZP

847.0016-00 Washer BRB 17x30 ZP

845.0009-00 Nut M6M M16 8 FZB

840.0070-00 Screw M6S M16x60 8.8 ZP
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847.0376-00 Washer Nordlock M16 17x30.7 fzy

452.7983-901 Splitter

452.7984-901 Adjusting unit

840.0650-00 Screw M6S M20x65 8.8 ZP

847.0359-00 Washer BRB 21x37 HB200

452.7998-001 Plate, clamping

452.8361-901 Topshell assembly excluding concave

290.0058-903 Connection box -TT5 20m cable

452.7695-001 Steel Grease pipe

452.7696-001 Steel Air pipe www.LulanPanda.com

452.7697-001 Steel Sensor pipe

900.0431-00 Pipe joint GE 15-LR

900.0654-00 Adapter G 1/2 BxG 1/2 B

900.0169-00 Hexagon nipple 1/4 N8

900.3251-00 Bend G1 Rp 1/4 Zn (40x40 mm)

912.0114-00 Filter Element, Air P10102 R 1/4"

900.0425-00 Pipe joint GE 10-LR

191.2376-00 Temperature sensor

900.2624-00 Nut U6M 1/2"

914.0233-00 Lubrication nipple

BG00204330 Arm shield

452.8361-902 Topshell assembly including concave

290.0058-903 Connection box -TT5 20m cable

452.7517-001 Wear ring

452.7547-001 Spider bushing CH550 76.65kg 530mm * 530mm * 310mm

452.7519-001 Seal ring

452.7695-001 Steel Grease pipe

452.7696-001 Steel Air pipe

452.7697-001 Steel Sensor pipe

900.0431-00 Pipe joint GE 15-LR

900.0654-00 Adapter G 1/2 BxG 1/2 B

900.0169-00 Hexagon nipple 1/4 N8

900.3251-00 Bend G1 Rp 1/4 Zn (40x40 mm)

912.0114-00 Filter Element, Air P10102 R 1/4",Complete element

900.0425-00 Pipe joint GE 10-LR

873.1585-00 O-ring 506,86x5,33 NBR70

191.2376-00 Temperature sensor

900.2624-00 Nut U6M 1/2"

914.0233-00 Lubrication nipple

BG00204330 Arm shield

847.0359-00 Washer BRB 21x37 HB200

840.0651-00 Screw M6S 20x75 8.8

452.8361-902 Topshell assembly including concave

452.7698-001 Spacer

452.7700-001 Sleeve

841.0641-00 Screw MC6S M12x210 8.8

847.0016-00 Washer BRB 17x30 ZP

863.0058-00 Disc spring 90x46x5

845.0284-00 Lock nut M30 8 ZP

840.1297-00 Screw M6S M30x550 8.8 ZP Pt.

847.0251-00 Spherical washer C31 M30 plain

847.0252-00 Spherical washer D35 M30 plain

840.0069-00 Screw M6S M16x55 8.8 ZP

840.0712-00 Screw M6S M36x120 8.8 ZP

847.0162-00 Washer BRB 37x68 ZP HB200

442.7179-01 Locating block www.LulanPanda.com

452.7534-901 Spider cap CH550

840.0638-00 Screw M6S 16x130 8.8

847.0389-00 Spherical washer C17 M16 FZB

BG00240402 Washer plate arm shield

442.9530-01 Screw M6S M42x100 ZP

899.0278-00 Protecting cap SW65 2 H20

845.0322-00 Nut M6M M42 8 ZP

847.0171-00 Washer BRB 43x80 ZP

840.1090-00 Screw M6S M42x240 8.8 ZP

452.7671-001 Ring

873.1584-00 O-Ring 1080x5,33 NBR70

840.0019-00 Screw M6S M8x12 8.8 ZP

863.0070-00 Spring, Disc 45x22.4x2.5

840.0653-00 Screw M6S M20x100 8.8 ZP

847.0012-00 Washer BRB 8,4x16 ZP

847.0359-00 Washer BRB 21x37 HB200

452.7386-001 Filler ring, F,For concaves M, MF and F.

452.7388-001 Filler ring, MC,For concaves C and MC.

BG00216572 Concave F,M1

BG00216573 Concave F,M2

BG00216574 Concave F,M7
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BG00226991 Concave MF,M1

BG00226992 Concave MF,M2 www.LulanPanda.com

BG00226993 Concave MF,M7

BG00228529 Concave M,M1 1014.3kg 1490mm * 1490mm * 725mm

BG00228530 Concave M,M2 www.LulanPanda.com

BG00228531 Concave M,M7

452.8496-001 Concave MC,M1 www.LulanPanda.com 1057.35kg 1510mm * 1510mm * 725mm

452.8496-002 Concave MC,M2

452.8496-003 Concave MC,M7

452.8500-001 Concave C,M1 www.LulanPanda.com 1058.4kg 1340mm * 1340mm * 725mm

452.8500-002 Concave C,M2 www.LulanPanda.com

452.8500-003 Concave C,M7

452.7843-001 Concave EC,M1 1187.55kg 1353mm * 1353mm * 725mm

452.7843-002 Concave EC,M2 1187.55kg 1353mm * 1353mm * 725mm

452.7843-003 Concave EC,M7 1187.55kg 1353mm * 1353mm * 725mm

BG00204330 Arm shield

840.0638-00 Screw M6S 16x130 8.8

BG00240402 Washer plate arm shield

847.0389-00 Spherical washer C17 M16 FZB

452.7534-901 Spider cap

840.1251-00 Screw M6S M12x20 8.8 Fzb

900.1933-00 Plug VSTI G 1 1/2”

452.8366-901 Mainshaft Assembly excluding mantle

452.7443-001 Inner head nut www.LulanPanda.com 21kg

853.0119-00 Pin CP 25x60 m6

452.7542-001 Mainshaft sleeve 63kg 360mm * 360mm * 500mm

899.0299-00 Lifting eyebolt

452.8265-901 Transport frame

452.8366-902 Mainshaft Assembly including mantle

452.7208-901 Head nut,w. burning ring As.

452.7443-001 Inner head nut

452.7329-001 Retaining ring

452.7538-001 Retainer

452.7537-001 Scraper

452.7685-001 Distance www.LulanPanda.com

452.7531-001 Dust seal ring 18.9kg

840.0068-00 Screw M6S M16x50 8.8 ZP

847.0016-00 Washer BRB 17x30 ZP

853.0119-00 Pin CP 25x60 m6

840.0045-00 Screw M6S M12x30 8.8 ZP

840.0052-00 Screw M6S M12x65 8.8 ZP

847.0147-00 Washer round 13x24 ZP

452.7542-001 Mainshaft sleeve

899.0299-00 Lifting eyebolt

452.8265-901 Transport frame

452.7208-901 Head nut with burning ring

452.7467-001 Burning ring

873.0720-00 Protection plug 1/2"

452.7626-001 Mantle A,M1 885.15kg 1173mm * 1173mm * 773mm

452.7626-002 Mantle A,M2 885.15kg 1173mm * 1173mm * 773mm

452.7626-003 Mantle A,M7 885.15kg 1173mm * 1173mm * 773mm

452.7548-001 Mantle B,M1 752.85kg 1173mm * 1173mm * 743mm

452.7548-002 Mantle B,M2 752.85kg 1173mm * 1173mm * 743mm

452.7548-003 Mantle B,M7 www.LulanPanda.com 752.85kg 1173mm * 1173mm * 743mm

BG00202524 Mantle Flexifeed B,M1

BG00134054 Mantle Flexifeed B,M2

BG00134055 Mantle Flexifeed B,M7

452.7191-901 Dust collar Ar. kit

452.7313-001 Dust collar

452.7295-001 Locating bar

452.7612-001 Seal ring

847.0012-00 Washer BRB 8.4x16 ZP

840.0025-00 Screw M6S M8x35 8.8 ZP 0.11kg

840.0070-00 Screw M6S M16x60 8.8 ZP

847.0016-00 Washer BRB 17x30 ZP

873.1583-00 O-ring 970x5.33 NBR70

840.0634-00 Screw M6S M16x25 8.8 ZP

900.2673-00 Plug VSTI G 3/8” -ED

452.8342-901 Locating bar kit

452.8342-901 Locating bar kit

847.0012-00 Washer BRB 8.4x16 ZP

840.0025-00 Screw M6S M8x35 8.8 ZP

452.7295-001 Bar, locating www.LulanPanda.com

452.7712-001 Shim t=1mm www.LulanPanda.com

452.7712-002 Shim t=0,7mm

452.7712-003 Shim t=0,5mm

452.7712-004 Shim t=0,1mm
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452.8348-901 Eccentric After Market assembly

452.7268-001 Eccentric

853.0617-00 Pin, Spiral Prym N 12x28

452.7251-001 Eccentric bushing, Throw 36-32-28

452.7328-001 Key 28 x 16 x 200 special

452.7273-001 Hub

452.7271-001 Counterweight

847.0132-00 Washer round 21x36 ZP

840.0658-00 Screw M6S M20x160 8.8 ZP

840.0650-00 Screw M6S M20x65 8.8 ZP

841.0026-00 Screw MC6S M12x60 12.9 ZP

847.0147-00 Washer round 13x24 ZP

452.7203-901 Gear and pinion set 164.85kg 1006mm * 1006mm * 203mm

841.0268-00 Screw MC6S M12x35 8.8 ZP

BG00203182 Retainer eccentric

847.0012-00 Washer BRB 8,4x16 ZP

840.0025-00 Screw M6S M8x35 8.8 ZP

452.8348-902 Eccentric After Market assembly

452.7268-001 Eccentric

853.0617-00 Pin, Spiral Prym N 12x28

452.7250-001 Eccentric bushing, Throw 48-44-40-36-32 97.65kg 473mm * 473mm * 378mm

452.7328-001 Key 28 x 16 x 200 special

452.7273-001 Hub

452.7271-001 Counterweight

847.0132-00 Washer round 21x36 ZP

840.0658-00 Screw M6S M20x160 8.8 ZP

840.0650-00 Screw M6S M20x65 8.8 ZP

841.0026-00 Screw MC6S M12x60 12.9 ZP

847.0147-00 Washer round 13x24 ZP

452.7203-901 Gear and pinion set

841.0268-00 Screw MC6S M12x35 8.8 ZP

BG00203182 Retainer eccentric www.LulanPanda.com

847.0012-00 Washer BRB 8,4x16 ZP

840.0025-00 Screw M6S M8x35 8.8 ZP

452.8348-903 Eccentric After Market assembly

452.7268-001 Eccentric

853.0617-00 Pin, Spiral Prym N 12x28

452.7248-001 Eccentric bushing, Throw 52-48-44

452.7328-001 Key 28 x 16 x 200 special

452.7273-001 Hub

452.7271-001 Counterweight

847.0132-00 Washer round 21x36 ZP

840.0658-00 Screw M6S M20x160 8.8 ZP

840.0650-00 Screw M6S M20x65 8.8 ZP

841.0026-00 Screw MC6S M12x60 12.9 ZP

847.0147-00 Washer round 13x24 ZP

452.7203-901 Gear and pinion set

841.0268-00 Screw MC6S M12x35 8.8 ZP

BG00203182 Retainer eccentric

847.0012-00 Washer BRB 8,4x16 ZP

840.0025-00 Screw M6S M8x35 8.8 ZP

452.7248-001 Eccentric bushing Throw 52-48-44

452.7250-001 Eccentric bushing Throw 48-44-40-36-32

452.7251-001 Eccentric bushing Throw 36-32-28

452.7203-901 Gear and pinion set As.

452.8354-901 Bottomshell assembly with hardox liners (standard)

452.7738-901 Arm liners www.LulanPanda.com

BG00178625 Overpressure Installation

452.7406-001 Foot

847.0124-00 Washer BRB 25x45 ZP

840.0671-00 Screw M6S M24x90 8.8 ZP

842.0288-00 Screw SK6SS M10x10

853.0617-00 Pin, Spiral Prym N 12x28

891.4075-901 Door, Inspection PU

452.7746-001 Dolly

841.0269-00 Screw MC6S M12x40 8.8 ZP

900.2199-00 Flange half SAE 3000 PSI 4"

442.9396-00 Bend

873.0129-00 O-ring 109,5x3

840.0070-00 Screw M6S M16x60 8.8 ZP

847.0016-00 Washer BRB 17x30 ZP

452.8163-901 Transport frame

873.0615-00
O-ring 24,99x3,53 SMS 1587,For over-pressure sealing between dust collar 

and bottomshell.

452.8354-902 Bottomshell assembly with rubber liners (option)

452.7738-901 Arm liners

BG00178625 Overpressure Installation
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452.7406-001 Foot

847.0124-00 Washer BRB 25x45 ZP

840.0671-00 Screw M6S M24x90 8.8 ZP

842.0288-00 Screw SK6SS M10x10

853.0617-00 Pin, Spiral Prym N 12x28

891.4075-901 Inspection door PU

452.7746-001 Dolly www.LulanPanda.com

841.0269-00 Screw MC6S M12x40 8.8 ZP

900.2199-00 Flange half SAE 3000 PSI 4"

442.9396-00 Bend

873.0129-00 O-ring 109,5x3 www.LulanPanda.com

840.0070-00 Screw M6S M16x60 8.8 ZP

847.0016-00 Washer BRB 17x30 ZP

452.8163-901 Transport frame

873.0615-00
O-ring 24,99x3,53 SMS 1587,For over-pressure sealing between dust collar 

and bottomshell.

452.7738-901 Arm liners bottomshell

452.7076-001 Arm liner pinionshaft 95.55kg

452.7077-001 Arm liners

452.7603-001 Plate, washer

845.0455-00 Nut M12x1.5 - 17 class 8 FZB

840.1299-00 Screw Fine M6S M12x1.5x90 8.8

452.7693-001 Shim arm liner bottom

891.2879-001 Plate, washer

891.2880-001 Washer, rubber

BG00174603 Liner bottomshell Hardox As.

BG00162786 Liner bottomshell, First plain

BG00167315 Liner bottomshell, First hole

BG00162736 Liner bottomshell, Second

843.1616-00 Bolt MVBF M12x80 3.6 ZP

891.2880-001 Washer, Rubber

891.2879-001 Plate, Washer

845.0030-00 NUT LOCK ISO 7040 M12 FZB 0.02kg

891.2850-901 Liner bottomshell Rubber As.

891.2845-901 Rubber lining

891.2846-901 Rubber lining

891.2847-901 Rubber lining

843.1616-00 Bolt MVFB M12x80 3.6 ZP

891.0401-004 Rubber plug Ø54x20

891.2879-001 Washer plate

845.0030-00 Lock nut M12 8 ZP 0.02kg

891.2880-001 Rubber washer

891.4075-901 Inspection door PU

891.2447-901 Inspection door PU

891.4074-001 Screw M12 8.8 ZP www.LulanPanda.com

BG00178625 Overpressure installations

BG00175086 Over-pressure air line

BG00213134 Air End riser

BG00219282 Air bracket

847.0164-00 Washer BRB 6,4x12 ZP

900.3079-00 Clamp SLK 325 PP

900.2118-00 Plate, Cover DP3

847.0147-00 Washer round 13x24 ZP

840.0044-00 Screw M6S M12x25 8.8 ZP

840.0016-00 Screw M6S M6x50 8.8 ZP

900.3235-00 Stud Elbow, EW 25-S. o-ring

900.0778-00 Ring, Clamping DS-25 S

900.3233-00 Stud Elbow, WE 25-SR

900.3232-00 Nut cutting ring, M 25-S

900.3236-00 Plug plastic 1" inner

900.3238-00 Stud Elbow, WEE 25-SR, adjustable

900.3234-00 Stud T-25S

452.7188-901 Hydroset cylinder Ar.

452.7286-001 Hydroset cylinder

853.0617-00 Pin, Spiral Prym N 12x28

452.7405-901 Piston www.LulanPanda.com

452.7318-001 Hydroset cylinder cover

873.1576-00 O-Ring 456,06x5,33 NBR 70

452.6139-001 Flange Measure system

873.0237-00 O-Ring 89,5x3 NBR 70

847.0016-00 Washer BRB 17x30 ZP

840.0069-00 Screw M6S M16x55 8.8 ZP

847.0124-00 Washer BRB 25x45 ZP

840.0673-00 Screw M6S M24x110 8.8 ZP

873.1577-00 O-Ring 557,66 x5,33 NBR 70

900.2292-00 Nipple, Measuring G 1/4"

984.0391-00 Position sensor EDS-250-I-SR 2.31kg
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841.0628-00 Screw MC6S 8x40 GL28 A2-70

452.7433-001 Cover, Protecting Fzb

847.0147-00 Washer round 13x24 ZP

840.0044-00 Screw M6S M12x25 8.8 ZP

BG00213705 Protection kit

BG00215156 Step bearing set 90.3kg 395mm * 395mm * 246mm

452.7405-901 Piston

452.7296-001 Piston CH550 www.LulanPanda.com

452.7321-001 Seal, Piston Chevron packing

452.7322-001 Packing clamping plate

841.0266-00 Screw MC6S M12x25 8.8 ZP

452.7324-901 Measuring tube holder

853.0119-00 Pin CP 25x60 m6

452.8371-901 Repair kit chevron packing

BG00213705 Protection kit

BG00213709 Support

BG00213714 Rubber, Wear

BG00213712 Rubber, Wear

BG00213711 Retainer

840.0047-00 Screw M6S M12x40 8.8 ZP

847.0147-00 Washer round 13x24 ZP

845.0030-00 Nut, Lock M12 8 ZP 0.02kg

840.0045-00 Screw M6S M12x30 8.8 ZP

452.7324-901 Measuring tube holder kit

452.7325-001 Measuring tube holder

452.7326-001 Nut, Lock www.LulanPanda.com

873.1575-00 O-ring 15.54x2.62 NBR70

873.0388-00 Ring, Seal Tredo 28

442.7559-04 Measuring tube

452.8371-901 Repair kit Chevron packing

452.7321-001 Seal, Piston Chevron packing

841.0266-00 Screw MC6S M12x25 8.8 ZP

452.7322-001 Packing clamping plate

873.0237-00 O-Ring 89,5x3 NBR 70

873.1577-00 O-Ring 557,66 x5,33 NBR 70

873.1576-00 O-Ring 456,06x5,33 NBR 70

452.7192-901 Hydroset system Ar.

452.7669-001 Hose EN 857-2SC 2"

452.7192-901 Hydroset system Ar.

452.7533-001 Manifold, Connection

847.0147-00 Washer round 13x24 ZP

900.2302-00 Plug VSTI G 1/2" -ED

900.2592-00 Flange half SAE 3000 PSI 2"

841.0268-00 Screw MC6S M12x35 8.8 ZP

840.1215-00 Screw MC6S M12x120 8.8 ZP

873.0755-00 O-Ring 56,74x3,53 NBR 70

452.7192-901 Hydroset system Ar.

452.7351-001 Bracket Pressure Relief Valve

900.2592-00 Flange half SAE 3000 PSI 2"

841.0268-00 Screw MC6S M12x35 8.8 ZP

873.0755-00 O-Ring 56,74x3,53 NBR 70

847.0016-00 Washer BRB 17x30 ZP

840.0068-00 Screw M6S M16x50 8.8 ZP

923.0567-00 Sensor, Temperature TK6130

984.1678-00 Transmitter, Pressure MBS 8250 250 Bar

902.1171-00 Valve, Pressure Relief RDFA-CBN 70 Bar

452.7403-901 Valve, Pressure Relief Assembly

873.1299-00 O-Ring 32,92x3,53 NBR 70

900.2385-00 Flange half SAE 3000 PSI 1"

841.0253-00 Screw MC6S M10x35 8.8 ZP

452.7403-901 Pressure relief valve As.

452.7409-001 Hydraulic Manifold

452.7416-001 Hydraulic Manifold Control Cover

900.2279-00 Plug VSTI G 1/4" -ED

847.0132-00 Washer round 21x36 ZP

841.0041-00 Screw MC6S M20x90 12,9 FZB

900.2292-00 Nipple, Measuring G 1/4"

900.2859-00 Plug VSTI G 1/8" -ED

902.1143-00 Valve, Needle SD08-01-C-N-H

452.7403-901 Pressure relief valve As.

900.2279-00 Plug VSTI G 1/4" -ED

900.3230-00 Threaded Orifice M10 D2,0

900.2859-00 Plug VSTI G 1/8" -ED

902.1173-00 Logic Element NG40 1:1

902.1174-00 Spring NG40 1,2 Bar

873.1581-00 Square Ring 2,51x12,37 NBR 70

873.1582-00 Square Ring 2,51x18,72 NBR 70
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452.7428-001 Plate, Protecting

847.0147-00 Washer round 13x24 ZP

841.0266-00 Screw MC6S M12x25 8.8 ZP

452.7535-001 Plate, Protecting

452.7427-001 Cover, Protecting

452.7403-901 Pressure relief valve As.

964.3173-00 Bulkhead, Cap Bottom HC-D 7-AML-24/GR

964.3256-00 Insert, Peg / Insert, Pin HC-HS 2-D7-ESTS

964.3234-00 Cable, Cap, Top HC-D 7-TFL-48/O1M20S

964.3257-00 Cage Insert HC-HS 2-D7-EBUS

964.2445-00 Gland SKINTOP-MS Metal M20

984.1683-00 Cartridge heater 10x80 200W 24V

899.0147-00 Eye Bolt LT M16 plain

847.0016-00 Washer BRB 17x30 ZP

845.0454-00 Nut, Lock Low M16 8 ZP

843.0873-00 Screw MCS M3x10 4.8 ZP

452.8372-901 Pinionshaft housing

452.7169-001 Pinionshaft housing Machining

452.6990-001 Pinionshaft

900.0022-00 Elbow A4 Zn DN20 zinced

900.0840-00 Plug 1330 R 3/4

853.0590-00 Pin, Spiral Prym N 8x28

840.1289-00 Screw M6S M16x150 8.8 ISO 4017

845.0009-00 Nut M6M M16 8 FZB ISO 4032

452.8372-901 Pinionshaft housing

452.6964-001 Bearing cover outer

452.6991-001 Bearing cover inner

452.7005-001 Spacer outer

452.7178-001 Spacer inner

452.7091-001 Distance

442.7577-01 Plug, oil level

442.7578-01 Pipe

868.0282-00 Roller bearing 23122 CC/W33/C3

868.0804-00 Roller bearing 452322 M2/W502

873.1573-00 Ring, Seal HMS5 V 130x160x12

873.1574-00 Ring, Seal HMSA10 V 130x160x12

855.0052-00 Retaining ring SgH 160

855.0108-00 Retaining ring SgA 85

857.0059-00 Key 20x12x90

857.0336-00 Key TK 28x16x110

873.1569-00 O-ring 183,52x5,33 NBR70

873.1570-00 O-ring 240,67x5,33 NBR70

873.0108-00 O-ring 34,2x3,0 NBR 70

914.0090-00 Nipple, Lubrication AH R 1/8"

900.2859-00 Plug VSTI G 1/8" -ED

900.2026-00 Plug Magnetic 0606-12

873.0385-00 Ring, Seal Tredo 20 3/4

840.0045-00 Screw M6S M12x30 8.8 ZP

840.0068-00 Screw M6S M16x50 8.8 ZP

847.0147-00 Washer round 13x24 ZP

847.0016-00 Washer BRB 17x30 ZP

873.1317-00 O-ring 9.25x1.78 NBR90

452.8373-901 Pinionshaft housing repair kit

452.8373-901 Pinionshaft housing repair kit

855.0108-00 Retaining ring SgA 85

868.0282-00 Roller bearing 23122 CC/W33/C3

868.0804-00 Roller bearing 452322 M2/W502

873.1573-00 Ring, Seal HMS5 V 130x160x12

873.1574-00 Ring, Seal HMSA10 V 130x160x12

873.1569-00 O-ring 183,52x5,33 NBR70

873.1570-00 O-ring 240,67x5,33 NBR70

452.7115-001 Gasket 0,5mm

452.7114-001 Shim 0,2mm

452.7178-001 Spacer inner

452.7005-001 Spacer outer

873.0385-00 Ring, Seal Tredo 20 3/4

BG00174086 Drive, V-Belt, Subframe CH550

BG00208755 Drive cover CH 550

452.7732-001 Cover, Sensor

936.0072-00 Bracket, Motor IEC 355H GEMEX

452.4582-901 Damper, Vibration large

452.8325-901 Rubber damper medium

984.1684-00 Sensor, Inductive IGB3008-BPKG/V4A/US

960.0794-00 Cable M12 connector

873.0718-00 Strip 2254 50x30 L=2,0 m

847.0066-00 Washer TBRB 33x58x8 ZP

845.0284-00 Nut, Lock M30 8 ZP
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840.0696-00 Screw M6S M30x140 8.8 ZP

840.0692-00 Screw M6S M30x100 8.8 ZP

847.0360-00 Washer BRB 25x44 ZP

845.0216-00 Nut, Lock Low M24 8 ZP

840.0675-00 Screw M6S M24x130 8.8 ZP

847.0063-00 Washer TBRSB 26x65 ZP

BG00212356 Dust shield Subframe kit

BG00212360 Dust shield Subframe kit

BG00247857 Distance Ø100_15

BG00174086 Drive, V-belt, subframe

BG00194719 Plate Engine

845.0284-00 Nut, Lock M30 8 ZP

847.0066-00 Washer TBRB 33x58x8 ZP

840.0692-00 Screw M6S M30x100 8.8 ZP

899.0526-00 Bracket, Lifting

BG00208755 Drive, cover

BG00208737 Protection hood Drive cover

BG00208717 Sump Drive cover

BG00208735 Console Drive cover

BG00208727 Wall Drive cover

BG00208726 Hook Wall

840.1303-00 Screw M6SF M10x20 8.8 ZP

BG00208723 Cover plate Shaft protection

873.1623-00 Profile, Rubber 16x20mm (1-4mm)

972.1663-00 Motor W22-355-4B3-330-400VD-50/60

972.1664-00 Motor W22-355-4B3-330-525VD-50

972.1665-00 Motor W22-355-4B3-250-525VD-50

972.1666-00 Motor W22-355-4B3-330-460VD-60

972.1667-00 Motor W22-355-4B3-330-575VD-60

972.1668-00 Motor W22-355-4B3-330-575VD-60

972.1669-00 Motor W22-355-4B3-250-400VD-50/60

936.0072-00 Bracket, motor

936.0073-00 Gemex cylinder 50

936.0074-00 Expander dowel complete

936.0075-00 Hydraulic hose set

936.0076-00 SBT bearing 40x44-40

936.0077-00 Axial bearing

936.0078-00 Gasket set Gemex 50

452.7665-901 Drive, V-belt SPC 50 Hz kit

452.7666-901 Drive, V-belt SPC 60 Hz kit

452.7667-901 Drive, V-belt 8V 60 Hz kit

452.7665-901 Drive, V-belt SPC 50 Hz kit

452.7078-001 Pulley, V Belt 450 MGT125 13xSPC

869.0235-00 Bushing MGT NR 125 Di 100

442.7238-01 Washer 2142-50 D 120/18X15

847.0016-00 Washer BRB 17x30 ZP

840.0068-00 Screw M6S M16x50 8.8 ZP

875.0245-00 Belt, V SPC 2800

452.7117-001 Pulley, V Belt 450 MGT125 13xSPC

841.0574-00 Screw MC6S M20x70 12.9 ZP

452.7666-901 Drive, V-belt SPC 60 Hz kit

452.7078-001 Pulley, V Belt 450 MGT125 13xSPC

869.0235-00 Bushing MGT NR 125 Di 100

442.7238-01 Washer 2142-50 D 120/18X15

847.0016-00 Washer BRB 17x30 ZP

840.0068-00 Screw M6S M16x50 8.8 ZP

875.0245-00 Belt, V SPC 2800 Rubber

452.7120-001 Pulley, V Belt 375 MGT125 13xSPC

841.0574-00 Screw MC6S M20x70 12.9 ZP

452.7667-901 Drive, V-belt 8V 60 Hz kit

452.7223-001 Pulley, V Belt 450 MGT125 11x8V

869.0235-00 Bushing MGT NR 125 Di 100

442.7238-01 Washer 2142-50 D 120/18X15

847.0016-00 Washer BRB 17x30 ZP

840.0068-00 Screw M6S M16x50 8.8 ZP

875.0175-00 Belt, V 8V no.1120

452.7148-001 Pulley, V Belt 375 MGT125 11x8V

841.0574-00 Screw MC6S M20x70 12.9 ZP

452.4582-901 Damper, vibration, large

442.5904-01 Plate

864.0066-00 Damper, Vibration SAW 300 A

840.1135-00 Screw M6S M20x35 8.8 ZP

847.0132-00 Washer round 21x36 ZP

840.0078-00 Screw M6S M20x60 8.8 ZP

845.0203-00 Nut, Lock high M20 8 ZP

452.8325-901 Damper, vibration, medium

864.0124-00 Damper, Vibration SAW 200 A
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452.8324-001 Plate, Mounting SAW 200

847.0016-00 Washer BRB 17x30 ZP

845.0215-00 Nut, Lock high M16 8 ZP

840.0066-00 Screw M6S M16x40 8.8 fzb

840.0069-00 Screw M6S M16x55 8.8 ZP

452.7896-901 Direct Drive, Subframe

452.4582-901 Damper, Vibration large

452.8325-901 Rubber damper medium

452.8317-901 Drive Cover

BG00223922 Cover, Sensor direct drive

BG00223866 Plate Sensor

873.0718-00 Strip 2254 50x30 L=2,0 m

930.0399-00 Coupling Omega OE80-M HDY compl.

984.1684-00 Sensor, Inductive IGB3008-BPKG/V4A/US

960.0794-00 Cable M12 connector

BG00212356 Dust shield Subframe kit

BG00212360 Dust shield Subframe kit

847.0164-00 Washer BRB 6,4x12 ZP

840.0010-00 Screw M6S M6x16 8.8 ZP

847.0360-00 Washer BRB 25x44 ZP

845.0216-00 Nut, Lock Low M24 8 ZP

840.0674-00 Screw M6S M24x120 8.8 ZP

847.0066-00 Washer TBRB 33x58x8 ZP

845.0284-00 Nut, Lock M30 8 ZP

840.0696-00 Screw M6S M30x140 8.8 ZP

452.7896-901 Drive, V-belt, subframe

899.0526-00 Bracket, Lifting

840.0671-00 Screw M6S M24x90 8.8 ZP

847.0360-00 Washer BRB 25x44 ZP

845.0012-00 Nut M6M M24 8 ZP www.LulanPanda.com

452.7819-001 Plate for engine placement

452.8317-901 Drive, cover

BG00212174 Cover bottom Direct Drive

BG00212176 Cover Top Direct Drive

845.0213-00 Nut, Lock high M10 8 ZP

840.0035-00 Screw M6S M10x25 8.8 ZP

847.0337-00 Washer BRB 10.5x20 ZP

930.0399-00 Coupling

930.0404-00 Hub Omega 80 Ah 100H7 wedge

930.0405-00 Flexibelt element Omega 80 HDY,Screws and washers are included.

452.8374-901 Rubber damper

452.8370-901 Rubber damper large single M30

452.8370-901 Rubber damper large single M30

452.8368-001 Plate, Top SAW 300

442.5904-01 Plate

864.0066-00 Damper, Vibration SAW 300 A

847.0132-00 Washer round 21x36 ZP

840.1169-00 Screw M6S M20x30 8.8 ZP

847.0066-00 Washer TBRB 33x58x8 ZP

845.0284-00 Nut, Lock M30 8 ZP

452.7852-901 CH550 Sign board

126.0383-001 Sign, Warning Risk of crushing

126.0385-001 Decal Read manual

126.5007-01 Plate, Identification

885.0249-00 Sign centre of gravity

885.0267-00 Sign, Warning Danger

126.0384-001 Sign, Warning flying fragments

126.0345-001 Patent information sign

885.0262-00 Plate, lifting chain,Placed on spider arms

126.0447-001 Logotype Sandvik

126.0817-001 Sign Product name CH550

126.0818-001 Sign Rotation direction

452.7906-901 Tool kit

442.9476-00 Tool box

452.7728-901 Piston retainer

843.1333-00 Stud PSH M24x600 4.6 ZP

847.0360-00 Washer BRB 25x44 ZP

845.0012-00 Nut M6M M24 8 ZP

899.0523-00 Eye Bolt VRS-F-M36

899.0509-00 Eye Bolt VRS-F-M16 Swivel

899.0508-00 Eye Bolt VRS-F-M12 Swivel

899.0507-00 Eye Bolt VRS-F-M10 Swivel

899.0512-00 Eye Bolt VRS-F-M8 Swivel

920.0110-00 Tool Slugging wrench NV 65

920.0109-00 Tool Slugging wrench NV 55

920.0238-00 Tool Slugging wrench 46

442.0800-90 Cylinder, lead
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923.0422-00 Feeler gauge

904.0585-00 Air bleeder hose

452.7543-001 Mainshaft sleeve top

BG00227711 Lifting tool, step bearing

BG00227710 Lifting tool. bottom shell bushing

BG00227709 Lifting tool. eccentric bushing

452.7712-001 Shim t=1 mm,For locating bar.

452.7712-002 Shim t=0,7 mm,For locating bar.

452.7712-003 Shim t=0,5 mm,For locating bar.

452.7712-004 Shim t=0,1 mm,For locating bar.

841.0503-00 Screw MC6S M12x80 12.9

847.0415-00 Washer M12 13x35x5 FZB (350+80 HB)

847.0416-00 Washer M20 21x50x5 FZB (350+80 HB)

841.0041-00 Screw MC6S M20x90 12,9

847.0136-00 Lock washer M8 - A,DIN 6798

842.0287-00 Screw SK6SS 8×30 www.LulanPanda.com

BG00212231 Spacer Ø12/9×10

845.0005-00 Nut M6M M8 8 ZP,ISO 4032 0.11kg

BG00225941 Pump unit assembly w/o motor,Assembly

906.0141-00 Lubrication pump TG L 095-02 V,,11. Seal kits

840.0039-00 Screw M6S 10x45 8.8,ISO 4014

847.0144-00 Washer BRB 10,5x22x2 ZP,ISO 7089

845.0213-00 Lock nut high M10 8 ZP,ISO 7040

BG00225944 Pump unit assembly,Assembly

972.1280-00 Motor 132-4 V1-4 400VD50

906.0141-00 Lubrication pump TG L 095-02 V,,11. Seal kits

840.0039-00 Screw M6S 10x45 8.8,ISO 4014

847.0144-00 Washer BRB 10,5x22x2 ZP,ISO 7089

845.0213-00 Lock nut high M10 8 ZP,ISO 7040

BG00225946 Pump unit assembly,Assembly

972.1325-00 Motor 132-4 V1-4 525VD50

906.0141-00 Lubrication pump TG L 095-02 V,,11. Seal kits

840.0039-00 Screw M6S 10x45 8.8,ISO 4014

847.0144-00 Washer BRB 10,5x22x2 ZP,ISO 7089

845.0213-00 Lock nut high M10 8 ZP,ISO 7040

BG00225947 Pump unit assembly,Assembly

972.1300-00 Motor 132-4 V1-4

906.0141-00 Lubrication pump TG L 095-02 V,,11. Seal kits

840.0039-00 Screw M6S 10x45 8.8,ISO 4014

847.0144-00 Washer BRB 10,5x22x2 ZP,ISO 7089

845.0213-00 Lock nut high M10 8 ZP,ISO 7040

BG00225948 Pump unit assembly,Assembly

972.1294-00 Motor 132-4 V1-4 460VD60

906.0141-00 Lubrication pump TG L 095-02 V,,11. Seal kits

840.0039-00 Screw M6S 10x45 8.8,ISO 4014

847.0144-00 Washer BRB 10,5x22x2 ZP,ISO 7089

845.0213-00 Lock nut high M10 8 ZP,ISO 7040

BG00225945 Pump unit assembly,Assembly

972.1311-00 Motor 132-4 V1-4 575VD60

906.0141-00 Lubrication pump TG L 095-02 V,,11. Seal kits

840.0039-00 Screw M6S 10x45 8.8,ISO 4014

847.0144-00 Washer BRB 10,5x22x2 ZP,ISO 7089

845.0213-00 Lock nut high M10 8 ZP,ISO 7040

906.0341-00 Mounting set for lubrication pump,Assembly

906.0235-00 Distance piece

930.0234-00 Coupling half D25 05-32-116

930.0236-00 Gear ring 05-32-120 0.21kg

930.0237-00 Coupling half D38 05-32-540

840.0045-00 Screw M6S 12x30 8.8,ISO 4017

843.0446-00 Screw PS 10x40 www.LulanPanda.com

845.0006-00 Nut M6M M10 8 FZB,ISO 4032

930.0339-00 Guard for pump TG L 095

900.2279-00 Plug VSTI G 1/4" -ED

900.3092-00 Plug BL-M ATEX 32x1,5

452.7234-001 Pipe 2x G1 1/2", cone 60°,S355J2H

847.0164-00 Washer BRB 6,4x12 HB200,ISO 7089

840.0010-00 Screw M6S M6x16 8.8fzb,ISO 4017

912.0127-00 Pressure drop indicator PIS 3097/2 2 Bar

966.3739-00 Light emitting diode red 110-255 V AC D22

923.0568-00 Sensor pocket f. KPS 77-79,Brass

902.0843-00 Heat conduction compound 5gr AVAT25

923.0572-00 Thermostat KPS79 60°C Falling

923.0573-00 Thermostat KPS77 40°C Falling

923.0574-00 Thermostat KPS77 30°C Falling

290.0111-901 Electrical equipment L-9 + cable set w/o TIMS,Including cable set

290.0111-902 Connection box -CB9 without TIMS,Without cable set

984.1186-00 Pressure transducer HDA 4446-A-016-000
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900.2853-00 Adapter G 1 1/2 BxR 1 1/2

984.1630-00 Level sensor IT S 65 780mm

964.2647-00 Gland C RS T 25 M32

840.0010-00 Screw M6S M6x16 8.8fzb ISO 4017

900.0210-00 Plug T8 DN15 zinced

900.3102-00 Adapter G 1/2 BxG 1/4

923.0557-00 Temperature sensor,PT 100, L=70

923.0558-00 Diving pipe for MBT 3260

964.3329-001 Plug Cover D=24, T=3

902.0843-00 Heat conduction compound 5gr AVAT25

873.0384-00 Seal ring Tredo 18

923.0556-00 Flow monitor M40ASP-1E 4-20 mA

290.0112-903 Equipment, Electrical,LC10 TIMS Profinet w. cable set

290.0111-911 Equipment, Electrical,CB9 with TIMS + cable set

126.0816-901 Standard,Set of signs

452.7343-901 Shell, Tank

984.1008-00 Monitor, Level Helifloat

914.0170-00 Indicator, Level L=254mm M 12

914.0174-00 Indicator, Level L=508mm

923.0192-00 Thermometer

923.0193-00 Gauge, Pressure

900.0654-00 Adapter G 1/2 BxG 1/2 B,SS-ISO 228/1

126.5007-01 Plate, Identification

849.0328-00 Pop-Rivet 3,2x13,5,6061 Alloy

442.4980-00 Screen, Oil

442.8998-00 Screen, Oil

452.6329-001 Hose SAE100R2AT 1/2"

452.4529-901 Valve 4.5 MPa,,2f. Valve 4.5 MPa assembly

452.5549-901 Gauge, Pressure isolator

912.0127-00 Indicator, Pressure Drop PIS 3097/2,2Bar

650.0088-06 Hose SAE 100 R1AT R1/2"x400

904.0507-00 Hose 2020N-012V50 DN2

904.0507-00 Hose 2020N-012V50 DN2

452.6296-001 Hose SAE 100 R1AT R1/2"

452.6296-001 Hose SAE 100 R1AT R1/2"

650.0086-06 Hose SAE 100 R1AT R1/4"x400

919.0074-00 Plug, Protecting R 2 ext

900.2302-00 Plug VSTI G 1/2"-ED

840.0023-00 Screw M6S M8x25 8.8 ZP,ISO 4017

845.0005-00 Nut M6M M8 8 ZP,ISO 4032

847.0012-00 Washer BRB 8,4x16 ZP,ISO 7089

847.0136-00 Washer, Lock M8 DIN 6798 - A,Steel

650.0088-11 Hose SAE 100 R1AT R1/2"x650

900.3195-00 Adapter G 1/2 B x G 3/8

900.2114-00 Adapter G 1/2 BxG 1/2 Bend 90+ degrees,SS-ISO 228/1

452.7776-001 Hose SAE 100 R1AT 1/2"

452.6295-001 Hose SAE 100 R1AT R1/2"

452.6295-001 Hose SAE 100 R1AT R1/2"

900.0208-00 Plug R 1/4 T8 FZV,ISO 49

452.8188-901 Cable duct assy

873.0384-00 Ring, Seal Tredo 18

900.3179-00 Adapter G1 1/2"xG1 1/2" 90+ degrees

923.0379-00 Pressure gauge 100M20-2 0-6 MPa/PSI

900.2607-00 Straight adapter G 1/4 B x G 3/8

873.0383-00 Seal ring Tredo

452.6299-001 Hose 1 1/2" EN 854-3TE

873.0643-00 O-ring Ø 47,22 x 3,53

900.2384-00 Flange half 1 1/2" SAE 300 PSI

841.0253-00 Screw MC6S 10x35 8.8 FZB

847.0337-00 Washer BRB 10.5x20 ZP,ISO 7089

912.0128-00 Filter head PI 2205-56

847.0366-00 Seal ring copper

900.0647-00 Adapter G3/4" BxG 1/2" B

912.0129-00 Filter cartridge HC2

842.0223-00 Screw SK6SS M8×25

845.0005-00 Nut M6M M8 8 ZP

912.0370-00 Filter head PI,2728-47 R1 1/2"

452.5224-001 Distributor pipe

873.0388-00 Sealing ring Tredo Nr 28

873.0390-00 Seal ring Tredo 30

442.8997-01 Nipple,SS 1914-04

900.2161-00 Adapter G 2 BxG 1 1/2 B

873.0383-00 Seal ring Tredo 16

900.2223-00 Adapter G 3/8 BxG 1/4

900.3089-00 T-adapter 3/8 swivel

840.0033-00 Screw M6S 10x20 8.8 fzb,ISO 4017

847.0144-00 Washer BRB 10,5x22x2 ZP
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912.0380-00 10 μ,Oil filter,standard

912.0379-00 25 μ,option

900.2682-00 Swivel T-Adapter 1/4

900.1538-00 Elbow Adapter G 1/4 BxG 1/4

900.3090-00 Socket -Hexagon G1/4BxG3/8B

900.2643-00 Socket hexagon G 1/4 B

900.3091-00 Measuring nipple G1/4" 620-16

BG00207513 2e. Pinionshaft filter head Pl 2205-56 assembly

912.0128-00 Filter head PI 2205-56

912.0376-00 HC 42,Filter cartridge,standard

912.0129-00 HC 2,option

900.0655-00 Adapter G 3/4 BxG 3/4 B

873.0385-00 Seal ring Tredo 20 3/4

902.0746-00 Check valve NRSF,R 3/4 200 KPa

452.6288-001 Pipe DN20 - 3/4"

452.6359-001 Pipe DN20 - 3/4"

900.0200-00 Hexagon nut ISO 49 P4

900.0040-00 Tee ISO49 B1 3/4" www.LulanPanda.com

900.1997-00 Socket G 3/4 B - hexagon

847.0366-00 Seal washer Copper 27x32x2

900.0139-00 Pipe Bushing 3/4x1/4,ISO 49

900.2381-00 Adapter G 3/4 BxG 3/8 B

902.1067-00 Hydroset,Valve 4.5 MPa As.,,2g. Hydroset Valve 4.5 MPa assembly

900.2041-00 Swivel adapter G 3/4 B -14

873.0385-00 Tredo Nr.20,3/4"

900.2025-00 T-Pipe 300-12-12 3/4"

900.0435-00 Compression fitting GE 22-LR

900.1903-00 Swivel branch tee adapter 1/4" BxG 1/4"

840.0020-00 Screw M6S M8x16 8.8 ZP Pt.

900.1645-00 Coupling G 1/4 BxG 1/4

873.0382-00 Seal Tredo 14

900.2603-00 Socket 1/4" x 1/2"

900.2026-00 Plug Magnetic 0606-12 As.

902.1063-00 Check valve

902.1064-00 Pressure relief valve 3.8 MPa

902.1035-00 Pressure relief valve 4.5 Mpa

902.1065-00 Check valve Pilot operated

902.1004-00 Pressure relief valve 8.0 MPa - CE

902.1005-00 Needle valve

900.2292-00 Measuring nipple 1/4"

902.1066-00 Base plate

900.2673-00 Plugg VSTI G3/8 -ED

900.2279-00 PLUG VSTI R 1/4"-ED

873.0384-00 Seal Tredo 18

900.0654-00 Adapter G 1/2 BxG 1/2 B

900.0647-00 Adapter G3/4" BxG 1/2" B

873.0382-00 Seal Tredo 14

900.0652-00 Adapter G 1/4 BxG 1/4 B

442.8345-01 Pipe,Pt.,DIN 2391/C-ST 35.4

900.2117-00 Tube clamp SLK 322 PP

900.2118-00 Cover plate DP 3

442.8892-01 Support,Pt.,S235JR

840.0011-00 Screw M6S M6x16 8.8fzb ISO 4017

840.0017-00 Screws M6S 6x60 8.8 ISO 4014

845.0299-00 Nut M6MF M6 10ZP

900.0444-00 Pipe joint GAI 22-LR

902.0654-00 Ball valve 1/2"

873.0384-00 Seal Tredo 18

900.0654-00 Adapter G 1/2 BxG 1/2 B

900.0169-00 Hexagon nipple N8 DN8/8 zinced

902.0061-00 Ball valve 1/4" www.LulanPanda.com

873.0382-00 Seal Tredo 14

900.0652-00 Adapter G 1/4 BxG 1/4 B

BG00225949 Pinionshaft pump KF 0/3 complete w/o motor,Assembly

930.0331-00 Shaft coupling Spidex 14/16

906.0530-00 Bell housing

841.0236-00 Screw MC6S 8x25 8,8 FZB

847.0012-00 Washer BRB 8,4x16 ZP

845.0205-00 Locking nut M8 8 ZP Pt.

840.0011-00 Screw M6S M6x20 8.8 ZP

840.0023-00 Screw M6S M8x25 8.8 ZP

906.0637-00 Pump Kracht KF 0/3,,11. Seal kits

452.7585-001 Bracket for pump,S235JR

840.0024-00 Screw M6S M8x30 8.8 ZP

845.0005-00 Nut M6M M8 8 fzb,ISO 4032

873.0384-00 Seal ring Tredo 18

900.0654-00 Adapter G 1/2 BxG 1/2 B
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900.3168-00 Adapter swivel G 1/2 B x G 1/2

BG00225950 Pinionshaft pump KF 0/3 complete,Assembly

930.0331-00 Shaft coupling Spidex 14/16

906.0530-00 Bell housing

841.0236-00 Screw MC6S 8x25 8,8 FZB

847.0012-00 Washer BRB 8,4x16 ZP

845.0205-00 Locking nut M8 8 ZP Pt.

840.0011-00 Screw M6S M6x20 8.8 ZP

972.1285-00 Motor 71-6 V1-0,25 400VD50

840.0023-00 Screw M6S M8x25 8.8 ZP

906.0637-00 Pump Kracht KF 0/3,,11. Seal kits

452.7585-001 Bracket for pump,S235JR

840.0024-00 Screw M6S M8x30 8.8 ZP

845.0005-00 Nut M6M M8 8 fzb,ISO 4032

873.0384-00 Seal ring Tredo 18

900.0654-00 Adapter G 1/2 BxG 1/2 B

900.3168-00 Adapter swivel G 1/2 B x G 1/2

BG00225952 Pinionshaft pump KF 0/3 complete,Assembly

930.0331-00 Shaft coupling Spidex 14/16

906.0530-00 Bell housing

841.0236-00 Screw MC6S 8x25 8,8 FZB

847.0012-00 Washer BRB 8,4x16 ZP

845.0205-00 Locking nut M8 8 ZP Pt.

840.0011-00 Screw M6S M6x20 8.8 ZP

972.1330-00 Motor 71-6 V1-0,25 525VD50

840.0023-00 Screw M6S M8x25 8.8 ZP

906.0637-00 Pump Kracht KF 0/3,,11. Seal kits

452.7585-001 Bracket for pump,S235JR

840.0024-00 Screw M6S M8x30 8.8 ZP

845.0005-00 Nut M6M M8 8 fzb,ISO 4032

873.0384-00 Seal ring Tredo 18

900.0654-00 Adapter G 1/2 BxG 1/2 B

900.3168-00 Adapter swivel G 1/2 B x G 1/2

BG00225953 Pinionshaft pump KF 0/3 complete,Assembly

930.0331-00 Shaft coupling Spidex 14/16

906.0530-00 Bell housing

841.0236-00 Screw MC6S 8x25 8,8 FZB

847.0012-00 Washer BRB 8,4x16 ZP

845.0205-00 Locking nut M8 8 ZP Pt.

840.0011-00 Screw M6S M6x20 8.8 ZP

972.1251-00 Motor 71-6 V1-0,25 380VD60

840.0023-00 Screw M6S M8x25 8.8 ZP

906.0637-00 Pump Kracht KF 0/3,,11. Seal kits

452.7585-001 Bracket for pump,S235JR

840.0024-00 Screw M6S M8x30 8.8 ZP

845.0005-00 Nut M6M M8 8 fzb,ISO 4032

873.0384-00 Seal ring Tredo 18

900.0654-00 Adapter G 1/2 BxG 1/2 B

900.3168-00 Adapter swivel G 1/2 B x G 1/2

BG00225954 Pinionshaft pump KF 0/3 complete,Assembly

930.0331-00 Shaft coupling Spidex 14/16

906.0530-00 Bell housing

841.0236-00 Screw MC6S 8x25 8,8 FZB

847.0012-00 Washer BRB 8,4x16 ZP

845.0205-00 Locking nut M8 8 ZP Pt.

840.0011-00 Screw M6S M6x20 8.8 ZP

972.1299-00 Motor 71-6 V1-0,25 460VD60

840.0023-00 Screw M6S M8x25 8.8 ZP

906.0637-00 Pump Kracht KF 0/3,,11. Seal kits

452.7585-001 Bracket for pump,S235JR

840.0024-00 Screw M6S M8x30 8.8 ZP

845.0005-00 Nut M6M M8 8 fzb,ISO 4032

873.0384-00 Seal ring Tredo 18

900.0654-00 Adapter G 1/2 BxG 1/2 B

900.3168-00 Adapter swivel G 1/2 B x G 1/2

BG00225951 Pinionshaft pump KF 0/3 complete,Assembly

930.0331-00 Shaft coupling Spidex 14/16

906.0530-00 Bell housing

841.0236-00 Screw MC6S 8x25 8,8 FZB

847.0012-00 Washer BRB 8,4x16 ZP

845.0205-00 Locking nut M8 8 ZP Pt.

840.0011-00 Screw M6S M6x20 8.8 ZP

972.1316-00 Motor 71-6 V1-0,25 575VD60

840.0023-00 Screw M6S M8x25 8.8 ZP

906.0637-00 Pump Kracht KF 0/3,,11. Seal kits

452.7585-001 Bracket for pump,S235JR

840.0024-00 Screw M6S M8x30 8.8 ZP
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845.0005-00 Nut M6M M8 8 fzb,ISO 4032

873.0384-00 Seal ring Tredo 18

900.0654-00 Adapter G 1/2 BxG 1/2 B

900.3168-00 Adapter swivel G 1/2 B x G 1/2

BG00208135 2m. Check valve assembly

873.0384-00 Seal ring Tredo 18

900.0654-00 Adapter G 1/2 BxG 1/2 B,SS-ISO 228/1

873.0388-00 Sealing ring Tredo Nr 28

900.0658-00 Adapter G 1 1/2 BxG 1 1/2 B,SS-ISO 228/1

452.7301-001 Check valve 1 1/2" w drain 1/2"

BG00225935 Hydroset pump unit w/o motor,Assembly

906.0376-00 Distance piece

906.0377-00 Pump HPI P3-BAN-1003-CL-10-B01

906.0269-00 Flange w. foot P200

930.0252-00 Coupling

900.1941-00 Connection R3/8" 1.500.309

841.0221-00 Screw MC6S 6x25 8.8 FZB

847.0164-00 Washer BRB 6,4x12 HB200,ISO 7089

847.0144-00 Washer BRB 10,5x22x2 ZP,ISO 7089

841.0253-00 Screw MC6S 10x35 8.8 FZB

845.0006-00 Nut M6M M10 8 FZB,ISO 4032

843.0446-00 Screw PS 10x40

873.0383-00 Seal ring Tredo 16

900.0646-00 Reducing adapter R1/2"xR3/8"

900.1262-00 Elbow Adapter G 1/4 BxR 1/4

840.0026-00 Screw M6S M8x40 8,8 fzb,ISO 4017

847.0335-00 Washer TBRB 8,4x16x3 ZP,SS 1466

BG00225935 Hydroset pump unit,Assembly

906.0376-00 Distance piece

906.0377-00 Pump HPI P3-BAN-1003-CL-10-B01

906.0269-00 Flange w. foot P200

930.0252-00 Coupling

972.1276-00 Motor 90L-2 V1-2,2 400VD50

900.1941-00 Connection R3/8" 1.500.309

841.0221-00 Screw MC6S 6x25 8.8 FZB

847.0164-00 Washer BRB 6,4x12 HB200,ISO 7089

847.0144-00 Washer BRB 10,5x22x2 ZP,ISO 7089

841.0253-00 Screw MC6S 10x35 8.8 FZB

845.0006-00 Nut M6M M10 8 FZB,ISO 4032

843.0446-00 Screw PS 10x40

873.0383-00 Seal ring Tredo 16

900.0646-00 Reducing adapter R1/2"xR3/8"

900.1262-00 Elbow Adapter G 1/4 BxR 1/4

840.0026-00 Screw M6S M8x40 8,8 fzb,ISO 4017

847.0335-00 Washer TBRB 8,4x16x3 ZP,SS 1466

BG00225938 Hydroset pump unit,Assembly

906.0376-00 Distance piece

906.0377-00 Pump HPI P3-BAN-1003-CL-10-B01

906.0269-00 Flange w. foot P200

930.0252-00 Coupling

972.1321-00 Motor 90L-2 V1-2,2 525VD50

900.1941-00 Connection R3/8" 1.500.309

841.0221-00 Screw MC6S 6x25 8.8 FZB

847.0164-00 Washer BRB 6,4x12 HB200,ISO 7089

847.0144-00 Washer BRB 10,5x22x2 ZP,ISO 7089

841.0253-00 Screw MC6S 10x35 8.8 FZB

845.0006-00 Nut M6M M10 8 FZB,ISO 4032

843.0446-00 Screw PS 10x40

873.0383-00 Seal ring Tredo 16

900.0646-00 Reducing adapter R1/2"xR3/8"

900.1262-00 Elbow Adapter G 1/4 BxR 1/4

840.0026-00 Screw M6S M8x40 8,8 fzb,ISO 4017

847.0335-00 Washer TBRB 8,4x16x3 ZP,SS 1466

BG00225939 Hydroset pump unit,Assembly

906.0376-00 Distance piece

906.0377-00 Pump HPI P3-BAN-1003-CL-10-B01

906.0269-00 Flange w. foot P200

930.0252-00 Coupling

972.1252-00 Motor 90L-2 V1-2,2 380VD60

900.1941-00 Connection R3/8" 1.500.309

841.0221-00 Screw MC6S 6x25 8.8 FZB

847.0164-00 Washer BRB 6,4x12 HB200,ISO 7089

847.0144-00 Washer BRB 10,5x22x2 ZP,ISO 7089

841.0253-00 Screw MC6S 10x35 8.8 FZB

845.0006-00 Nut M6M M10 8 FZB,ISO 4032

843.0446-00 Screw PS 10x40

873.0383-00 Seal ring Tredo 16
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900.0646-00 Reducing adapter R1/2"xR3/8"

900.1262-00 Elbow Adapter G 1/4 BxR 1/4

840.0026-00 Screw M6S M8x40 8,8 fzb,ISO 4017

847.0335-00 Washer TBRB 8,4x16x3 ZP,SS 1466

BG00225940 Hydroset pump unit,Assembly

906.0376-00 Distance piece

906.0377-00 Pump HPI P3-BAN-1003-CL-10-B01

906.0269-00 Flange w. foot P200

930.0252-00 Coupling

972.1290-00 Motor 90L-2 V1-2,2 460VD60

900.1941-00 Connection R3/8" 1.500.309

841.0221-00 Screw MC6S 6x25 8.8 FZB

847.0164-00 Washer BRB 6,4x12 HB200,ISO 7089

847.0144-00 Washer BRB 10,5x22x2 ZP,ISO 7089

841.0253-00 Screw MC6S 10x35 8.8 FZB

845.0006-00 Nut M6M M10 8 FZB,ISO 4032

843.0446-00 Screw PS 10x40 www.LulanPanda.com

873.0383-00 Seal ring Tredo 16

900.0646-00 Reducing adapter R1/2"xR3/8"

900.1262-00 Elbow Adapter G 1/4 BxR 1/4

840.0026-00 Screw M6S M8x40 8,8 fzb,ISO 4017

847.0335-00 Washer TBRB 8,4x16x3 ZP,SS 1466

BG00225937 Hydroset pump unit,Assembly

906.0376-00 Distance piece

906.0377-00 Pump HPI P3-BAN-1003-CL-10-B01

906.0269-00 Flange w. foot P200

930.0252-00 Coupling

972.1307-00 Motor 90L-2 V1-2,2 575VD60

900.1941-00 Connection R3/8" 1.500.309

841.0221-00 Screw MC6S 6x25 8.8 FZB

847.0164-00 Washer BRB 6,4x12 HB200,ISO 7089

847.0144-00 Washer BRB 10,5x22x2 ZP,ISO 7089

841.0253-00 Screw MC6S 10x35 8.8 FZB

845.0006-00 Nut M6M M10 8 FZB,ISO 4032

843.0446-00 Screw PS 10x40

873.0383-00 Seal ring Tredo 16

900.0646-00 Reducing adapter R1/2"xR3/8"

900.1262-00 Elbow Adapter G 1/4 BxR 1/4

840.0026-00 Screw M6S M8x40 8,8 fzb,ISO 4017

847.0335-00 Washer TBRB 8,4x16x3 ZP,SS 1466

902.0727-00 Ball valve 2"

912.0088-00 Dirt trap

900.0176-00 Hexagon nipple 2" N8,ISO 49

841.0250-00 Screw MC6S M10x20 8.8 ZP,ISO 4762

452.7226-001 Adapter plate SAE 2"-SAE 1 1/2",S235JR

873.0643-00 O-ring Ø 47,22 x 3,53

902.1122-00 Compensator 2" PN16,SAE

900.2278-00 Threaded flange SAE 3000 PSI flange 2"

873.0755-00 O-ring 56,74x3,53 NBR 70,ISO 3601

841.0638-00 MK6S 12x30 10.9,ISO 7380

841.0269-00 Head cap screw MC6S M12x40 8,8 FZB

452.7238-901 Pipe SAE 2", bend As.

910.0177-90 Cooler LAC 056,Assembly

126.0669-901 Set of signs - air cooler

910.0187-00 Valve by-pass 8 bar

910.0189-00 Cooler element LD056-S80 T=94

840.0622-00 Screw M6S 12x20 ISO 4017

847.0147-00 Washer round 13x24 ZP

910.0191-00 Fan 824-28

910.0190-00 Guard FG56

910.0177-00 Cooler LAC 056,Assembly

972.1273-00 Motor 112-4 B14-4 400VD50

126.0669-901 Set of signs - air cooler

910.0187-00 Valve by-pass 8 bar

910.0189-00 Cooler element LD056-S80 T=94

840.0622-00 Screw M6S 12x20 ISO 4017

847.0147-00 Washer round 13x24 ZP

910.0191-00 Fan 824-28

910.0190-00 Guard FG56

910.0177-94 Cooler LAC 056,Assembly

972.1318-00 Motor 112-4B14-4 525VD50

126.0669-901 Set of signs - air cooler

910.0187-00 Valve by-pass 8 bar

910.0189-00 Cooler element LD056-S80 T=94

840.0622-00 Screw M6S 12x20 ISO 4017

847.0147-00 Washer round 13x24 ZP

910.0191-00 Fan 824-28
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910.0190-00 Guard FG56

910.0177-95 Cooler LAC 056,Assembly

126.0669-901 Set of signs - air cooler

910.0187-00 Valve by-pass 8 bar

910.0189-00 Cooler element LD056-S80 T=94

840.0622-00 Screw M6S 12x20 ISO 4017

847.0147-00 Washer round 13x24 ZP

910.0188-00 Fan 824-28

910.0190-00 Guard FG56

910.0177-91 Cooler LAC 056,Assembly

972.1302-00 Motor 112-4B14-4 380VD60

126.0669-901 Set of signs - air cooler

910.0187-00 Valve by-pass 8 bar

910.0189-00 Cooler element LD056-S80 T=94

840.0622-00 Screw M6S 12x20 ISO 4017

847.0147-00 Washer round 13x24 ZP

910.0188-00 Fan 824-28

910.0190-00 Guard FG56

910.0177-92 Cooler LAC 056,Assembly

972.1287-00 Motor 112-4B14-4 460VD60

126.0669-901 Set of signs - air cooler

910.0187-00 Valve by-pass 8 bar

910.0189-00 Cooler element LD056-S80 T=94

840.0622-00 Screw M6S 12x20 ISO 4017

847.0147-00 Washer round 13x24 ZP

910.0188-00 Fan 824-28 www.LulanPanda.com

910.0190-00 Guard FG56

910.0177-93 Cooler LAC 056,Assembly

972.1304-00 Motor 112-4B14-4 575VD60

126.0669-901 Set of signs - air cooler

910.0187-00 Valve by-pass 8 bar

910.0189-00 Cooler element LD056-S80 T=94

840.0622-00 Screw M6S 12x20 ISO 4017

847.0147-00 Washer round 13x24 ZP

910.0188-00 Fan 824-28

910.0190-00 Guard FG56

BG00224347 3a. Air/oil heat exchanger – tropical climate (option)

BG00224338 Frame Cooler LAC 113

840.0052-00 Screw M6S M12x65 8.8 ZP,ISO 4014

847.0147-00 Washer round 13x24 ZP,ISO 7089

845.0030-00 Nut, Lock M12 8 ZP,ISO 7040 0.02kg

900.2278-00 Flange SAE 3000 PSI flange 2"

873.0755-00 O-Ring 56,74x3,53 NBR 70,ISO 36

841.0271-00 Screw MC6S M12x50 8.8 ZP,ISO 4762

900.2161-00 Adapter G 2 BxG 1 1/2 B,SS-ISO 228/1

873.0390-00 Ring, Seal Tredo 30

126.0759-001 Sign TT4

910.0192-90 Cooler LAC 113,Assembly

910.0193-00 Cooling coil LAC 113

910.0187-00 Valve by-pass 8 bar

910.0194-00 Fan LAC 113 50Hz

910.0195-00 Fan cover LAC 113

126.0774-901 Set of signs - air cooler

910.0192-00 Cooler LAC 113,Assembly

910.0193-00 Cooling coil LAC 113

910.0187-00 Valve by-pass 8 bar

910.0194-00 Fan LAC 113 50Hz www.LulanPanda.com

910.0195-00 Fan cover LAC 113

972.1452-00 Motor 132-6B35-5,5 400VD50

126.0774-901 Set of signs - air cooler

910.0192-92 Cooler LAC 113,Assembly

910.0193-00 Cooling coil LAC 113

910.0187-00 Valve by-pass 8 bar

910.0194-00 Fan LAC 113 50Hz

910.0195-00 Fan cover LAC 113

972.1455-00 Motor W22 132-6B35-5,5 525V50

126.0774-901 Set of signs - air cooler

910.0191-90 Cooler LAC 113,Assembly

910.0193-00 Cooling coil LAC 113

910.0187-00 Valve by-pass 8 bar

910.0196-00 Fan LAC 113 60Hz

910.0195-00 Fan cover LAC 113

126.0774-901 Set of signs - air cooler

910.0193-93 Cooler LAC 113,Assembly

910.0193-00 Cooling coil LAC 113

910.0187-00 Valve by-pass 8 bar

910.0196-00 Fan LAC 113 60Hz
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910.0195-00 Fan cover LAC 113 www.LulanPanda.com

972.1453-00 Motor W22 132-6B35-5,5 460V60N

126.0774-901 Set of signs - air cooler

910.0194-94 Cooler LAC 113,Assembly

910.0193-00 Cooling coil LAC 113

910.0187-00 Valve by-pass 8 bar

910.0196-00 Fan LAC 113 60Hz www.LulanPanda.com

910.0195-00 Fan cover LAC 113

972.1454-00 Motor W22 132-6B35-5,5 575V60N

126.0774-901 Set of signs - air cooler

452.6486-901 standard,Water/oil heat exchanger,Kit

452.6625-901 Water/oil heat exchanger w. by-pass

902.0841-00 Sensor pocket for AVTA25

902.0843-00 Heat conduction compound 5gr AVAT25

452.6486-902 TIMS,Water/oil heat exchanger,Kit

452.6625-901 Water/oil heat exchanger w. by-pass

902.0841-00 Sensor pocket for AVTA25

902.0843-00 Heat conduction compound 5gr AVAT25

900.3104-00 Adapter G 1 1/2 BxG 1 1/2

452.6708-001 Adapter G1 1/2xG1/2,S355JR

126.0759-001 Sign TT4

452.6365-001 Bracket

452.5300-901 Cooler Water-Oil

873.0388-00 Sealingring Tredo Nr 28

900.0985-00 Reducing adapter G 1 1/2" B x G 1" B

900.2046-00 Adapter G 1 BxG 1,SS-ISO 228/1

873.0386-00 Seal ring Tredo 23

902.0840-00 Thermostat valve,AVTA 25

900.0188-00 Nipple N8 1 1/4x1,ISO 49

873.0387-00 Seal ring TREDO 26

912.0096-00 Dirt trap SW/O 1 1/4 - 0,6 mm 740010

900.3104-00 Adapter G 1 1/2 BxG 1 1/2

900.0658-00 Adapter G 1 1/2 BxG 1 1/2 B,SS-ISO 228/1

902.1131-00 Check valve RV25-01.1/0-3

452.6377-001 Hydraulic pipe - Chromated St 37.4,DIN 2391C

900.3119-00 Adapter G 1 1/2 BXG 1 1/4

902.0842-00 Bracket,ISO 4032

452.6681-001 Bracket,S355JR

840.0021-00 Screw M6S M8x20 8.8 ZP,ISO 4017

847.0012-00 Washer BRB 8,4x16 ZP,ISO 7089

845.0005-00 Nut M6M M8 8 fzb,ISO 4032

840.0010-00 Screw M6S M6x16 8.8fzb,ISO 4017

847.0164-00 Washer BRB 6,4x12 HB200,ISO7089

845.0004-00 Nut M6M M6 8 ZP,ISO 4032

900.2983-00 Adapter G 1 1/4 BXG 1 1/2

900.3123-00 Compression fitting GE 42-LRed

900.3124-00 Compression fitting GAI 42-LR

126.0755-901 Set of signs - water cooler

847.0147-00 Washer round 13x24 ZP,ISO 7089

840.0622-00 Screw M6S 12x20,ISO 4017

452.7923-901 Hose connection STD-Crusher,Kit

900.3237-00 L,Protecting plug

452.8457-001 Y,Hose SAE 2", EN 857-2SC

873.0755-00 O-ring 56,74x3,53 NBR 70,ISO 3601

900.0648-00 N,Adapter G 1 BxG 3/4 B,SS-ISO 228/1

452.7930-001 Hose SAE 100R1AT SAE1"xR1"

900.0211-00 Q,Plug R 3/4 T8 FZV,ISO 49

900.0215-00 M,Plug T8 DN40 zinced,Malleable Cast Iron

873.1299-00 N,O-ring 32,92x3,53 NBR 70,ISO 3601

900.2385-00 Flange half SAE 3000 PSI 1"

841.0252-00 Screw MC6S M10x30 8.8 ZP

900.2592-00 Y,Flange half SAE 3000 PSI 2"

841.0267-00 Screw MC6S 12x30 8.8 FZB

452.7923-902 Hose connection STD-Tank,Kit

919.0070-00 P,Protection plug R 3/4 ext

900.2265-00 N, Q,Plug VSTI G 3/4'' -ED

900.3088-00 M,Cap G 1 1/2

919.0175-00 L,Protective plug R 4 M-110, 3

900.2792-00 M,Adapter G 1 1/2 BxG 1 1/2

452.7923-903 Hose connection STD,Kit

BG00229743 M,Hose Return Oil 4"

BG00229418 L,Hose, Oil, Hydroset G 2" B 45, 2" SAE,100 R1AT

900.0659-00 M,Straight adapter G 2 B -11

900.0655-00 Q,Adapter G 3/4 BxG 3/4 B,SS-ISO 228/1

650.0089-18 Hose SAE 100 R1AT R3/4"x1000 Pt.

873.0385-00 Seal ring Tredo 20 3/4

900.2161-00 M,Adapter G 2 BxG 1 1/2 B,SS-ISO 228/1
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873.0388-00 Sealing ring Tredo Nr 28

452.7923-904 Hose connection STD-Air cooler,Kit

900.2382-00 V,Adapter G 2 BxG 1 1/4 B

873.0387-00 U, V,Seal ring TREDO 26

900.2792-00 U,Adapter G 1 1/2 BxG 1 1/2

900.0650-00 Adapter 1 1/2x 1 1/4

452.6137-001 Hose R1 1/2 SAE100 R1AT

649.0188-07 Clamp 10x90

845.0006-00 Nut M6M M10 8 FZB,ISO 4032

452.7923-905 Hose connection STD-Water cooler,Kit

900.3008-00 V,Socket hexagon G2x1 1/2,SS-ISO 228/1

900.2792-00 U,Adapter G 1 1/2 BxG 1 1/2

452.6140-001 Hose SAE100 R1AT R1 1/2

452.7924-901 Hose connection USA-Crusher,Kit

873.0755-00 Y,O-ring 56,74x3,53 NBR 70,ISO 3601

900.2592-00 Flange half SAE 3000 PSI 2"

841.0267-00 Screw MC6S 12x30 8.8 FZB

873.0388-00 M,Sealing ring Tredo Nr 28

900.3237-00 L,Protecting plug www.LulanPanda.com

900.2425-00 M,Nut JIC 2½-12

452.8457-001 Y,Hose SAE 2", EN 857-2SC

900.2428-00 N, Q,Seal nut JIC 1 1/16-12

900.3197-00 N,Adapter JIC 1 1/16"xG 1"B

452.7930-001 Hose SAE 100R1AT SAE1"xR1"

900.2429-00 M,Adapter JIC 2½xG 1½ B

900.2316-00 Q,Adapter JIC 1 1/16xG3/4 B

873.0385-00 Seal ring Tredo 20 3/4

873.1299-00 N,O-ring 32,92x3,53 NBR 70,ISO 3601

900.2385-00 Flange half SAE 3000 PSI 1"

841.0252-00 Screw MC6S M10x30 8.8 ZP

452.7924-902 Hose connection USA-Tank,Kit

900.2428-00 N, Q,Seal nut JIC 1 1/16-12

900.2316-00 Adapter JIC 1 1/16xG3/4 B

873.0385-00 Seal ring Tredo 20 3/4

919.0175-00 L,Protective plug R 4 M-110, 3

442.9831-01 Adapter R4xNPT4

900.2792-00 M,Adapter G 1 1/2 BxG 1 1/2

873.0388-00 Sealing ring Tredo Nr 28

900.3118-00 Adapter JIC 1 7/8xBSPP 1 1/2

900.2424-00 Seal Nut JIC 1 7/8-12

919.0070-00 P,Protection plug R 3/4 ext

452.7924-903 Hose connection USA,Kit

BG00228750 M,Hose, Oil,Hydroset JIC 2"1/2-12 45, 2",SAE 100 R1AT

BG00228942 L,Hose Return oil, 4"-NPT4

900.2423-00 M,Adapter JIC 2½ -12

900.2419-00 Q,Adapter JIC 1 1/16-12

650.0345-01 Hose SAE 100 R1AT 3/4"

452.7924-904 Hose connection USA-Air cooler,Kit

900.2427-00 V,Adapter JIC 1 7/8 x 1 1/4

873.0387-00 U, V,Seal ring TREDO 26

900.2983-00 U,Adapter G 1 1/4 BXG 1 1/2

873.0388-00 Sealing ring Tredo Nr 28

900.2429-00 Adapter JIC 2½xG 1½ B

452.7924-905 Hose connection USA-Water cooler,Kit

900.2317-00 V,Adapter JIC 1 7/8xG 1 1/2B

873.0388-00 U, V,Sealing ring Tredo Nr 28

900.3125-00 Socket hexagon G 1 1/2"

873.0387-00 O, J,Seal ring TREDO 26

900.2427-00 Adapter JIC 1 7/8 x 1 1/4

900.2429-00 U,Adapter JIC 2" x G 1" B

900.1425-00 Hose Coupling

819.0344-00 Hose 1" PVC w. steel spiral,PVC 0.007 Plasticized

900.1359-00 Hose clip 32,ISO 2298

900.1140-00 Clip RSGU 1.32/15

900.0042-00 Tee 1 B1,ISO 49

900.0212-00 Plug

873.0386-00 Seal ring

900.1425-00 Hose Coupling

819.0344-00 Hose 1" PVC w. steel spiral,PVC 0.007 Plasticized

900.1359-00 Hose clip 32,ISO 2298

900.1140-00 Clip RSGU 1.32/15

900.0042-00 Tee 1 B1,ISO 49

900.0673-00 Adapter RI 1''-1/2'',SS-ISO 228/1

873.0384-00 Seal ring Tredo 18

984.1700-00 Pressure transmitter PBMN G 1/2" 160 mBar M12

873.0386-00 Seal ring

960.0758-00 Cable SAC-4P-MS-FR SH SCO/100/20
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819.0345-00 Hose w. steel spiral,PVC 0.007 Plasticized

900.2283-00 Hose clip 45-50mm

900.0180-00 Nipple N8 1/2x1/4,ISO 49

900.0169-00 Hexagon nipple N8 DN8/8 zinced

912.0113-00 Air filter 504-2S 5 Micron

902.0645-00 Regulator 216-2-8

900.0182-00 Nipple N8 3/4x1/4,ISO 49

900.0054-00 T-pipe 3/4x3/8 B1,ISO 49

900.0209-00 Plug R 3/8 T8 FZV,ISO 49

126.0678-901 Set of signs

900.0648-00 Adapter G 1 BxG 3/4 B,SS-ISO 228/1

900.0284-00 Socket RP 1 Zn

452.7245-905 Overpressure fan SV 5.133/2,Assembly

906.0644-00 Overpressure fan SV 5. 133/2

840.0021-00 Screw M6S M8x20 8.8 ZP,ISO 4017

126.0675-001 Sign M8

900.1427-00 Hose coupling R1 1/2

900.0155-00 Bushing N4 Zn DN40/25 zinced,ISO 49

452.7245-901 Overpressure fan SV 5.133/2,Assembly

906.0644-00 Overpressure fan SV 5. 133/2

840.0021-00 Screw M6S M8x20 8.8 ZP,ISO 4017

126.0675-001 Sign M8

900.1427-00 Hose coupling R1 1/2

900.0155-00 Bushing N4 Zn DN40/25 zinced,ISO 49

972.1283-00 400VD50,Motor W22 71-2B5-0,55 4

452.7245-902 Overpressure fan SV 5.133/2,Assembly

906.0644-00 Overpressure fan SV 5. 133/2

840.0021-00 Screw M6S M8x20 8.8 ZP,ISO 4017

126.0675-001 Sign M8

900.1427-00 Hose coupling R1 1/2

900.0155-00 Bushing N4 Zn DN40/25 zinced,ISO 49

972.1297-00 460V60,Motor W22 71-2B5-0,55 4

452.7245-904 Overpressure fan SV 5.133/2,Assembly

906.0644-00 Overpressure fan SV 5. 133/2

840.0021-00 Screw M6S M8x20 8.8 ZP,ISO 4017

126.0675-001 Sign M8

900.1427-00 Hose coupling R1 1/2

900.0155-00 Bushing N4 Zn DN40/25 zinced,ISO 49

972.1328-00 525V50,Motor W22 71-2B5-0,55 4

452.7245-903 Overpressure fan SV 5.133/2,Assembly

906.0644-00 Overpressure fan SV 5. 133/2

840.0021-00 Screw M6S M8x20 8.8 ZP,ISO 4017

126.0675-001 Sign M8

900.1427-00 Hose coupling R1 1/2

900.0155-00 Bushing N4 Zn DN40/25 zinced,ISO 49

972.1314-00 575V60,Motor W22 71-2B5-0,55 4

452.8006-901 Overpressure fan SV 5.133/2,Assembly

452.7581-001 Adapter,S235JR

912.0373-00 Air filter FK1500 Pt.,,6d. Filter FK 1500 complete

126.0843-001 Sign FU5

912.0374-00 Filter FK 1500 insert

984.1678-00 Pressure transmitter MBS 8250 0-250 Bar

984.1503-00 Temperature Sensor M12 TE2-Pt100

978.0408-00 Connection box 4CH AI IP65

840.0003-00 Screw M6S 5x16 8.8 Zp

845.0003-00 Nut M6M M5 fzb,ISO 4032

847.0010-00 Washer BRB 5,3x10 HB200,ISO 7089

964.3228-00 Cable leading- in carrier Roxtec 4/4

843.0011-00 Screw MCS M4x30 5.8 ZP,ISO 1207

452.5262-901 Insulation

984.1694-00 2.0 kW, 575/332 V,Element K7

290.0111-904 Cable set - Cold climate

452.0400-901 Heater box cpl. w. details,,9a. Heaterbox complete with details

452.0400-904 Heating coil,,9b. Heating coil

452.0662-901 Heater box

958.1259-00 Hose 90° Ø4,5×Ø10,5

958.1236-00 Heater diesel Thermo 50

190.4504-00 Connection box

958.1239-00 Cable Set for Diesel Heater

958.1238-00 Box for Timer

958.1203-00 Timer 1531 for Diesel Heater

958.1194-00 Connection for Jeep Can

958.1193-00 Can, Jeep 20L

958.1240-00 Tank expansion 1,5L

964.2538-00 Gland, Compression (RUTASEAL)

912.0217-00 Filter Element, Air

900.1358-00 Clip, Hose D 28,ISO 2298
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819.0323-00 Hose Plastic 3/4" L=6m

900.1367-00 Clip, Hose 95,ISO 2298

919.0070-00 Plug, Protecting R 3/4" ext

900.1424-00 Coupling, Hose R 3/4"

900.0105-00 Socket 3/4x1/2 M2,ISO 49

964.2445-00 Gland SKINTOP-MS Metal M20

964.2475-00 Nut EMUG20 M20 Plastic

840.0010-00 Screw M6S M6x16 8.8 ZP,ISO 4017

843.0862-00 Screw Tread Forming B M4x12 0.11kg

843.0007-00 Screw MCS M4x12 4.8 ZP,ISO 1207 0.11kg

845.0002-00 Nut M6M M4 8 ZP,ISO 4032 0.11kg

843.0863-00 Screw Tread Forming B M4x15

845.0217-00 Nut, Lock high M6 8 ZP,ISO 7040

442.7318-01 Support for heating coil,S235JR

442.6039-01 Clip for heating coil

442.9295-00 Heater pipe cpl.

873.0385-00 Tredo Nr.20 3/4"

840.0016-00 Screw M6S 6x50 8.8 ISO 4014

847.0164-00 Washer BRB 6,4x12 HB200,ISO7089

900.0198-00 Backnut 15 P4,ISO 49

845.0217-00 Nut, Lock high M6 8 ZP,ISO 7040

442.7318-01 Support for heating coil,S235JR

442.6039-01 Clip for heating coil

442.9295-00 Heater pipe cpl.

BG00225430 Filter kit,Kit

912.0278-00 Filter HC 35,Main lubrication

912.0129-00 Filter cartridge HC 2,Hydroset

912.0376-00 Filter cartridge HC 42,Pinionshaft lubrication

912.0374-00 Filter cartridge for FK1500,Overpressure

912.0155-00 Filter cartridge 852.514 MIC,Crusher

906.0142-00 Mechanical seal assembly

BG00232327 Sealing kit

452.8600-001 Concave,F 1144.5kg 1510mm * 1510mm * 725mm

452.8601-01 Concave,M www.LulanPanda.com 1118.25kg

452.8602 Concave,B 790.65kg 1173mm * 1173mm * 743mm

452.9000-002 CS550 Mantle,A 1369.2kg

452.9001-002 CS550 Mantle,B 1122.45kg

452.9002-002 CS550 Mantle,S 1249.5kg 1149mm * 1149mm * 1103mm

452.9004-001 CS550 Lower concave,EC 924kg 1516mm * 1516mm * 519mm

452.9005 CS550 Lower concave,C 1019.55kg

452.9008-001 CS550 Upper concave,EC 861kg 1108mm * 1108mm * 571mm

452.901 CS550 Upper concave,C 939.75kg

BG00133846 CH840i/CH550 Mantle,Flexifeed B 825.3kg

BG00202524 CH840i/CH550 Mantle,Flexifeed B M1 825.3kg

BG00134054 CH840i/CH550 Mantle,Flexifeed B M2 825.3kg

BG00134055 CH840i/CH550 Mantle,Flexifeed B M3 825.3kg

BG00216575 Concave,F 1136.1kg

BG00216572 Concave,F 1136.1kg

BG00216573 Concave,F 1136.1kg

BG00216574 Concave,F 1136.1kg

BG00224194 CH550 Concave,MF 1072.05kg

BG00226991 CH550 Concave,MF 1072.05kg

BG00226992 CH550 Concave,MF 1072.05kg

BG00226993 CH550 Concave,MF 1072.05kg

BG00226994 CH550 Concave,MF www.LulanPanda.com 1072.05kg

BG00224198 Concave,M 1014.3kg

BG00228529 Concave,M www.LulanPanda.com 1014.3kg 1490mm * 1490mm * 725mm

BG00228530 Concave,M 1014.3kg

BG00228531 Concave,M 1014.3kg

BG00566076 CH540 CH540 Main Shaft Assembly Excluding Mantle

452.7275-001 Eccentric wearing plate 25.2kg 764mm * 764mm * 125mm

BG01074558 Bottom shell bushing 124.95kg 650mm * 650mm * 460mm

BG01078588-03 Eccentric bushing, 28/32/36 138.6kg 473mm * 473mm * 485mm

BG01078588-01 Eccentric bushing, 44/48/52 138.6kg 473mm * 473mm * 485mm

BG00577635-02 Eccentric bushing 107.1kg

452.8600-002 Concave,F 1144.5kg 1510mm * 1510mm * 725mm

BG00214258 CH840i/CS840i/CH550/CS550  Main Shaft Step Bearing 27.3kg 395mm * 395mm * 143mm

BG00214257 CH840i/CS840i/CH550/CS550  Piston Step Bearing 29.4kg 395mm * 395mm * 152mm

452.7145-001 CH840i/CS840i/CH550/CS550  Step Washer 33.6kg 395mm * 395mm * 151mm

BG00577635-03 Eccentric bushing 107.1kg

BG00425683 Spider busing

BG00212156 ELEMENT, FILTER www.LulanPanda.com

452.7870-902 Overpressure unit www.LulanPanda.com

452.7870-901 Overpressure unit - Fan

BG0215156 Step bearing sets

BG00553084 Hose From lubrication filter test point
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